EPA~625/4-73-001b Revised | ' Upgrading
Lagoons

This document has not been
submitted to NTIS, therefore it
should be retained.

EPA Technology Transfer Seminar Publicatioh |




EPA-625/4-73-001b

UPGRADING LAGOONS

ENVIRONMENTAL PROTECTION AGENCY @ Technology Transfer

August 1973



ACKNOWLEDGMENTS

This seminar publication contains materials prepared for the U.S.
Environmental Protection Agency Technology Transfer Program and
presented at Technology Transfer design seminars throughout the
United States. It is a revised version of a publication originally prepared
in August 1973.

The information in this publication was prepared by D. H.
Caldwell, D. S. Parker, W. R. Uhte, and R. J. Stenquist, representing
[...]
Capacity each, Mgad . ... o i e e e 13.75
Total head each, feet . .. . .. i i i et e e 11.0
Flotation tanks:
N T 53 oY= 4
Diameter eaCh, fBEt . . ..ot i e e e e 85
Side water depth, feet . .. . . . e e s 7
Solids loading rate, ID/Ft2/day . ...ttt e e e 5.1

58



Table 1V-11.—Design data, Stockton tertiary facilities—Continued

Parameter Value
Fiotation tanks—Continued
Assumed float concentration, Percent .. .. ... ... ...ttt e e e 3
Assumed float weight, Ib/Ft> 41
Peak float-discharge rate, gal/min .. ... ... i e 600
Surface loading rate, including pressurized flow, gal/min/ft® . ... ... ... ... ... ....... 24
Pressurized flow, gal/min ... .. e 4,500
PressUre, MaXimUM, PSIg . oottt ittt et ettt et ettt e et et 80
Air flow, maximum, SCImM ... . i e e e e 80
Air/solids ratio, minimum, Ib air per Ib solids:
Mode T e e e e e e e 0.179
Mode 2 . e e e e e 0.179
Dual-media filters:
Number (bifurcated) ... ... i i i i e e e e e e 4
R AT N (U =T 34
Length, TEBT .. i e e e e e e 50
Filtration rate, gal/min/ft?:
Al Filters Inservice . ... i e e 5.7
Onein backwash ... ... e e 7.5
Media:
Anthracite coal:
[T o3 T £ 4
Effective size, mm . ... .. e e 1.0-1.1
Sand:
Depth, feet . ... . e 15
Effective size, MM ... ... e et 0.65-0.75
Gravel depth, feet . ... .. . e e e 0.67
Backwash:
Air:
Rate, ft3 /min/ft? . 4
Volume, FE /min .o 3,400
Water:
Rate, gal/min/ft?:
MiNimUM e e e e 13
MaXimUmM e e e e 26
Volume, mgd:
M mMUM . e e e 16.0
M aXimMIUM e e 32.0
Filtered-water pumping station:
NUmMber Of PUMIPS « . o ot e e 3
Capacity each, mgd ... .. .. . 215
Total head, feel . ... .. e e e e, 15.7
Chlorine contact canal:
Length, feet ... e 1,030
Average width, feet . ... .. e e 19.26

59




Table |V-11.—Design data, Stockton tertiary treatment facilities—Concluded

Parameter Value
Chlorine contact canal—Continued
Depth, feet .. e e e e e e 7.63
Detention time, MINUEES . .. ..ttt it it et tee s tnns s s taemeaa e taat e enns 30
Reaeration blowers:
LA L 0 11«7~ 2
Capacity each, ft3 /min ... 1,500

$1,100,000 per year, based on 3 months of operation. This corresponds to a unit cost of $250 per
million gallons.

CASE 3. ANTELOPE VALLEY TERTIARY TREATMENT PLANT--LANCASTER

The Los Angeles County Sanitation Districts (LACSD), at their Antelope Valley Tertiary
Treatment Plant in Lancaster, Calif., have the longest operating experience record with a coagula-
tion-flocculation-sedimentation algae-removal system. The plant was designed and constructed in
1970 by the LACSD after several years of process research conducted in cooperation with the U.S.
Public Health Service.® The purpose of the facility is water reclamation. Algae and phosphorus are
removed from the oxidation pond effluent by alum precipitation, settling, and filtration (fig. IV-8).
Sludge is disposed of by pumping it back to the treatment plant’s headworks. Treatment ahead of
the tertiary plant consists of primary sedimentation followed by oxidation ponds. Primary sludge is
processed through digestion.

Dual-media
gravity
filter Chlorine Discharge to
I
Flocculation Sedimentation contact charg
Pond 1 —>- hamb - > basin
Y chamber (2.5h) Y
) (20 min) 8.4h recreation
min.} lakes
\
] [
Chemical coagulant addition Chlorination
300 mg/l Al, (SO4) 5 \j 8 mg/I
+4mg/t Cly Filter backwash and

sludge returned
to treatment plant

26-acre
aquatic

recreation
lakes

Figure IV-8. Antelope Valley tertiary treatmert plant flow diagram.

60



Table 1V-12.—Antelope Valley tertiary-treatment-plant operation

Parameter February September
1973 1973

Influent® flow-rate, MOd . ... ..t ittt i i 0.089 0.563
Percent of flow returnedl ... . e e 16 17
Aluminum sulfate dose, MG/ ..ttt i e €243 + 944 337 + 31
Flocculation pH FaNGe . . ..o vt it ittt ia ettt aa i enes 6.21t06.6 6.3 t0 6.8
Mean time between filter backwash, hours . ... ... .. ... ... ... ... .. .. ... 112 14
Influent quality:

8S, MG/l ettt 166+ 19 129 £ 10

Alkalinity, mg/lC . 234t 4 25613

Total phosphate, ma/lt ... . e 30.2+5.9 256 £5.0

PH aNGE i e et s 9.3t09.8 9.31t09.5

TempPerature, “C oo oot e 9+2 1812
Effluent quality:

Turbidity, JHU .o e e e s 1.0£0.3 0.8+0.3

Total phosphate, mg/tt . . .. .. . 0.19 £0.05 0.15+£0.05

8influent to tertiary plant.

bBackwash water and studge returned to headworks.
€Mean value (typical).

dStandard deviation {typical).

€As CaCO,.

fas PO,.

Effluent from the Lancaster plant is delivered to the county of Los Angeles for use in recre-
ational lakes. The 0.5-mgd facility was completed at a construction cost of $243,000. Cost of
operation and maintenance for fiscal year 1973-74 was $304 per million gallons, exclusive of
amortization. Seasonal flows vary. During summer months at design capacity, operation and main-
tenance costs are $200 to $240 per million gallons; in winter months at low flows, unit operation
and maintenance costs are in the range of $600 to $800 per million gallons.” Operating costs are

borne by the County Parks and Recreation Department.

Operating data for 2 representative months of operation are shown in table IV-12.7 Summer-
time flows are at design capacity, while wintertime flows decline because of seasonal evaporation-
precipitation patterns and because no releases are made from the lakes in the winter. Operating data
confirm that the plant removes algae as well as phosphates very efficiently and consistently. Alum
doses are higher than would normally be required for algae removal alone. The preliminary pilot
work demonstrated that effluent phosphate levels on the order of 0.05 mg/l would aid in preventing
algae regrowth in the lakes.® It was projected that aluminum sulfate doses of about 300 mg/l (525
mg/l as alum [Al, (SO,4)3 * 14.3 H,O]) would be required for obtaining low phosphate residuals,
whereas only about 70 to 120 mg/l of aluminum sulfate (120 to 210 mg/l as alum) is normally re-
quired for removing algae when phosphorus is not a critical problem. For those facilities operated
exclusively for algae removal, therefore, operation and maintenance costs should be lower than at

Lancaster.

CASE 4. RICHFIELD SPRINGS SEWAGE-TREATMENT PLANT

Richfield Springs is a town of approximately 1,600 persons, located in central New York State
about 60 miles west of Albany. One of the first communities of its size to install sanitary sewers,

61



Richfield Springs installed the initial lines in 1895 and added sewers and a primary plant in 1927.
As aresult of increasingly stringent discharge requirements developed to protect nearby Lake
Canadarago from eutrophication, a new treatment facility was designed and constructed in 1972.

Upgraded Plant

The flow diagram for the upgraded facility that provides phosphorus removal is shown in
figure IV-9, and design data are given in table IV-13. Treatment consists of two series-operated
aerated lagoons followed by a package tertiary-treatment unit (two Neptune Micro-Floc SWB 150°s)
providing flocculation, tube settling clarification, and mixed media filtration. Chlorine disinfection
precedes discharge to Ocquionis Creek.

Measured daily flows have ranged from less than 0.05 mgd to 2.5 mgd under drought and
storm conditions, respectively. The aerated lagoons can treat a peak wet-weather flow of 2.5 mgd,
caused by the combination of very old sewers and a periodically high ground water table. The ter-
tiary units have a design capacity of 0.3 mgd. When the flow into the lagoon exceeds the tertiary-
treatment capacity, the lagoons act as an equalizing reservoir. Lagoon effluent bypasses the tertiary
units to the chlorine contact tank when the lagoon’s storage capacity is reached.

After pretreatment, wastewater is pumped to lagoon 1. From there it flows by gravity to
lagoon 2 and is pumped to the tertiary unit. After tertiary treatment, the wastewater flows by
gravity to the chlorine contact tanks before entering Ocquionis Creek. Flows bypassing the tertiary

Bypass
A A y
 J
Preliminary Aerated Aerated
— treatment ‘ > lagoon » lagoon
and flow No. 1 i No. 2
metering
A
e
8
E Flows in
2 excess of
3 tertiary
* treatment
capacity
Sludge- Filter Flocculation
-——— drying sedimentation
beds Backwash filtration
water
and
sludge

Chlorine
contact
tank

Final
effluent

Figure IV-9. Richfield Springs sewage treatment plant flow diagram.’

62



Table 1V-13.—~Design data, Richfield Springs Sewage Treatment Plant

Parameter Value
Flow, mgd:
Average dry weather . ... ... .. . e e e 0.30
Peak wet weather ... ... .. . e e e 2.5
Aerated lagoons:
NUMEr e e e e e 2
W Lo 1 T Yol 2.25
Depth, fEet .. e e e e e 6-12
Detention time at average dry weather flow, days . .......... ittt 18
Lagoon air supply:
Number of COMPressOrs ... .. ... ittt i et e e e e e 2
Capacity each, FE3/mMin .. ... 210
Aeration-tubing length, feet ... ... . . . e 12,000
Tertiary treatment units:
NUMIDET . . e e e e 2
Design flow each, mgd .. .. . i e e e e 0.15
Alum dose, M/l .. 70-120
Flocculator detention time, MINUTES ... ... ..in ittt ittt et e 20
Tube settler overflow rate, gal/min/ft? ... .. e 2.6
Multimedia filter:
Depth, total, inChes . ... ... .. . e e 30.0
GaMMEt .. 4.5
AN L L e e e e 9.0
ANThraCite ... e e e e 16.5
Specific gravity:
L T 14 311 42
AN L e e 0.6
Anthracite ... e e e 1.5
Effective size, mm:
L T 4T3 0.30
SaNd . 0.45
g 0T T - 1.00
Loading rate, gal/min/ft2 . . . 4.0
Backwash rate, gal/min/ft2 . ... . . 16
Backwash flow each, magd . ... ... .. . e 0.03

unit flow by gravity to the chlorine contact tank. The tertiary unit backwash water and solids enter
a large holding tank where solids settling takes place. The supernatant is pumped back to the plant

headworks, and the sludge is put on drying beds or spread on land.

The lagoons use 12,000 feet of Air-Aqua aeration tubing with the closest tube spacing near the
inlet of the first lagoon. The design aeration air supply, using one of two blowers, is 210 ft3 /min.
The lagoon surface area is about 2.25 acres with a volume of 26 acre-ft at a depth of 11.5 feet.

Normal operating depths range from 6 to 12 feet.

63



Each Neptune Micro-Floc SWB 150 unit is designed for a flow of 150,000 gal/day. The tube
settlers (see fig. I11-3) contain 39-inch-long tubes with a cross-sectional area of 2.0 in? each, placed
on a slope of 7.5 degrees from the horizontal. The 30-inch-deep filter bed is composed of garnet,
sand, and anthracite. The filter-loading rate is 4.0 gal/min/ft2. The filters are backwashed for 8-10
minutes every 4 to 5 hours.

Plant Performance

In 1973 and 1974, the New York State Department of Environmental Conservation, Environ-
mental Quality Research Unit, conducted an extensive monitoring program at the Richfield Springs
plant8 as a part of a larger study on eutrophication of Canadarago Lake. Raw sewage, lagoon ef-
fluent, and final effluent were sampled and analyzed for BOD, chemical oxygen demand (COD), SS,
nitrogen compounds, phosphorus, sulfate, turbidity, coliform organisms, and DO.

Tables IV-14 and IV-15 show plant performance for a full 2-year period and a low-flow,
summertime period, respectively. The data in table IV-15 represent a period when algal activity in
the lagoons would be greatest and the raw wastewater strongest. For the long-term period (table
IV-14), BOD and SS removals each averaged 94 percent. Total phosphorus removal averaged 87
percent. Final effluent concentrations for BOD, S8, and total phosphorus averaged 4.0, 7.0, and
0.34 mg/1, respectively.

Table 1V-14.—Richfield Springs plant performance, February 1973 through February 19758

Lagoon- Raw-
Constituent? ' Raw Lagoon Removal, Final final final
influent effluent percent effluent removal, | removal,
percent | percent
Flowmgd ........................ 0.58 - - 0.37 - -
CODPmg/t o 145 51.3 64.6 23.2 54.6 84.0
BOD, mg/l ..., 64.2 16.9 73.8 4.0 72.3 93.8
TSS, mg/l ... 103 30.7 70.0 7.0 77.2 93.2
TKN, mg/l ... .. .. 13.6 €6.4 52.9 5.3 17.0 61.0
NHyasN,mg/t .................... 49 2.7 - 2.9 - -
Total N,mg/t ...........c......... 15.2 8.2 46.1 6.9 15.8 54.7
NOsasN,mg/l .................... 0.60 1.8 - 1.6 - -
TotalP,mg/l ...................... 2.63 1.18 bb.1 0.340 71.2 87.1
Al ma/l .. 212 191 - 134 - -
SO4emg/l L. 127 115 - 167 - -
Turbidity, Jtu . ....... ... . 0 0. — 34.2 — 0.97 97.2 -
PH L e 7.47 7.84 - 7.39 - -
Coliforms, MPN/100ml ............. - €29,081 - €302 99.0 -
DO, mg/t ... ..o - 11.0 - 10.9 - -

2Based on a 2-week sampling frequency.

bErozen sample data.

©May be low because of inclusion of some soluble organic N values in average.
dField data; as CaCO,.

€Logarithmic mean.

64



Table 1V-15.—Richfield Springs plant performance—September 25 through November 7, 1973 (low-flow period)®

Lagoon- Raw-
Constituent® Raw Lagoon Removal, Final final final
influent effluent percent effluent removal, | removal,
percent percent
Flow,mgd ............c.ciiuiuunn 0.36 - — 0.36 - -
CoDPmg/!l .. 294 93.6 68.3 34.1 63.5 88.5
BOD, mg/l ... . 98.5 28.5 71.0 4.55 84.0 954
TSS, mg/t oo 131.2 46 64.9 14 69.6 89.3
TKN,mg/t ..o 15.0 €7.0 53.3 5.4 23.0 64.0
NH;asN, mg/l .................. 5.3 5.4 - 3.2 - -
NOsas N, mg/l .................. 0.25 2.47 - 1.90 - -
Total N,mg/t .......... ..ot 15.3 9.5 37.9 7.3 76.8 52.3
Total P,mg/l ... .. iiiii 6.2 2.34 62.3 0.543 76.8 91.2
Al mg/l ... 78.3 166.7 - 126 — -
SOsPma/l oo 170 199 - 206 - -
Turbidity, Jtu .. ... . — 61 - 35 94.3 —
Coliforms, MPN/100mi ............ - €33,884 - €1,053 96.9 -
DO, Mg/l .. e - 10.1 - 84 - —

aBased on a two-week sampling frequency.

PErozen sample data.

SMay be low because of inclusion of some soluble organic N values in average.
dFeld data; as CaCoO,.

€L ogarithmic mean,

Cost

The Richfield Springs plant was placed in operation in January 1973, at a total construction
cost of $577,000. The cost attributable to the tertiary portion of the plant was about $170,000. A

construction cost breakdown is given in table IV-16.

Table 1V-16.—Construction cost, Richfield Springs Sewage Treatment Plant, 19728

Cost,

tem dollars
GITE WOTK v v ot it e e e e e e e e e e e e e e e e e e e e e e e e e e e e 60,000
CONCIEIE WOIK .+ o v o e e e et s it i e et e ettt e e e e 52,000
Miscellaneous BQUIPIMEBNT . . o v vttt it ittt e et e e e e e e e 185,000
BUIINGS .« . o vttt et e et e e e e e e e e e e 38,000
5 71 011 017 ¢+ 28T 7,000
Tertiary eQUIPMIENT . . o o it it it it e e e e e e e 110,000
StaNADY POWET . . o vt e e e e e e e 15,000
T2 4 o | 28,000
=Y 1 T+1 o 10,000
VISCRIIANEBOUS .« v v v v e vt et e e e et et e e e 47,000
Subsequent Change OFderS . . .. v v it i it et e et e e e e e e e 25,000
Total plant construCtioN COST . . . . . vttt ittt ittt it s e e a577,000

3 Cost for tertiary system estimated at $170,000.

65



Table IV-17 gives operating costs for the Richfield Springs plant and estimated operating costs
for the tertiary-treatment units. Table IV-18 presents treatment costs in dollars per year and dollars

per million gallons.

Table IV-17.—Operating costs, Richfield Springs Sewage Treatment Plant®

[Dollars]
Estimate
ltem for tertiary | Total
plant
Labor L e e e e 1,500 8,000
POWET e e e e e e e e e 500 4,000
Chemicals . . ... e e e 3,500 4,500
Miscellaneous . . . . . . . e e e 500 2,500
Total .. e e e 6,000 { 19,000
Table IV-18.—Total treatment costs, Richfield Springs Sewage Treatment Plant®
[Dollars]
Plant
Item Total
Secondary | Tertiary

Amortized capital cost:?

P Year . . L e e e e e e 38,500 16,000 54,500

Per million gallonsat 0.58 mgd . ........ ... .. ... ... ... ..... 180 - -

Per milliongallons at 0.37 mgd ... ... ... ... . .. ... . . ... .. — 120 —
Operating cost:

Per year ... e e e 13,000 6,000 19,000

Per million gallonsat 0.68 magd .. ... ... .. ... ..... . ......... 61 — —

Per milliongallons at 0.37 mgd .. ... .. ... .. ... ... ... . ... — 44 -
Total cost:

T T 51,500 22,000 73,500

Per milliongallonsat0.58 mgd . ........................... 241 - —

Per milliongallons at 0.37 mgd . . . .. ... . . .. . — 164 —_

3Amortized at 7 percent over 20 years.
REFERENCES

1R. W. Stone, D. S. Parker, and J. A. Cotteral, “Upgrading Lagoon Effluent for Best Practi-

cable Treatment,” J. Water Poliut. Cont. Fed., 47, 2019, 1975.